
  1 

Rev.080811-AS 

www.elitescreens.com  info@elitescreens.com 

                                            
 

  Wall Plates for the A56-E25B2 Universal Projector Mount  
 

   ZA56 -WP 
 

         User’s Guide 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  



Rev.080811-AS 

www.elitescreens.com  

 

                    Parts List for ZA56
          Please make sure all parts listed below are included before proceeding with the installation.

 

 

 

             A.           

 

 

 D.   

 

   

 

 

 

 

 

 

A.  M10x40mm Wall Anchor

B.  M5x50mm Wall screw

C.  M5  Washer 

D.  ZA56-WP Wall Plates

E.  M6x20mm Screw/Washer/Bolt

 info@elitescreens.com 

Parts List for ZA56-WP Wall Plates                     
make sure all parts listed below are included before proceeding with the installation.

 

 

                         B.     

        E. 

Parts Qty 

M10x40mm Wall Anchor 8 

B.  M5x50mm Wall screw 8 

 8 

Wall Plates 2 

6x20mm Screw/Washer/Bolt 4 

  2 

                     1 
make sure all parts listed below are included before proceeding with the installation. 

 

 

 

 

 

 C. 

 

 

 

 

 

 

 



Rev.080811-AS 

www.elitescreens.com  

 

                              Installation Instructions

1. Attach the A56-E25B Universal Projector Mount (available @ 

ZA56-WP Wall Plates (D) and secure with 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

A56-E25B  

 info@elitescreens.com 

Installation Instructions                            

E25B Universal Projector Mount (available @ www.elitescreens.com

and secure with M6x20 (E) Screws. 

ZA56-WP Wall Plates (D) 

            

  3 

                            1     

 
www.elitescreens.com) to the 

 

 

 

 

 

 

 

 
 

            M6x20 (E) Screws  



  4 

Rev.080811-AS 

www.elitescreens.com  info@elitescreens.com 

 

 

2. Attach the A56-E25B2 & ZA56-E25B (D) to the Wall by using the included M10x40 Wall Anchors 

(A), M5x50 Wall Screws (B) and M5 Washers (C). 

 

 

  

Wall M5 Washer          M5x50 Wall Screw 

       (C)                               (B)                 

  

 

 

 

 

 

 

 

           

                                                                              

     M10x40 

                                                                     Wall Anchor  

          (A) 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

 

 

 


